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Nemko Canada Inc. REPORT SUMMARY
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Report Summary

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 90. Conducted measurements were performed in accordance with ANSI
TIA-603-B-2002. Radiated tests were conducted is accordance with ANSI C63.4-2003.
Radiated emissions are made on an open area test site. A description of the test facility is on file
with the FCC.

The assessment summary is as follows:

Apparatus Assessed: DEKO 3189

Specification: FCC Part 90 Private Land Mobile Radio Services
Compliance Status: Complies

Exclusions: None

Non-compliances: None

Report Release History: Original Release

Author: Andrey Adelberg  EMC/Wireless Specialist

Note that the results contained in this report relate only to the items tested and were obtained in
the period between the date of initial receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025.

Nemko Canada Inc. authorizes the applicant to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.
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Nemko Canada Inc. SECTION 1: EQUIPMENT UNDER TEST
Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Section 1: Equipment Under Test

1.1  Product Identification
The Equipment Under Test was identified as follows:

Name: Dual-Band Selective Mid-Repeater
M/N: MW-CSR-SMR89-3180

SIN: 0712D9147

Repeater Nick Name: DEKO 3189
Application SW version: 6BF

Repeater P/N: DEKO3189N

Repeater HW version: 1.A

Firmware version: 6.10.af

1.2 Samples Submitted for Assessment

The following samples of the apparatus have been submitted for type assessment:

Sample No. Description Serial No.

1 Digital Repeater DEKO 3189 0712D9147

The first samples were received on:  January 3, 2008

1.3 Theory of Operation

Deko3189 is a dual-band selective mid-repeater that supports both iDEN 800 MHz and 900 MHz
bands. The repeater is specifically designed for simultaneous dual-band operation of ESMR 800

MHz and 900 MHz and is band selectable in the 800 MHz range [18 MHz or 7 MHz bandwidth]

and fixed band in the 900 MHz range [5 MHz bandwidth].
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Nemko Canada Inc. SECTION 1: EQUIPMENT UNDER TEST
Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

1.4  Technical Specifications of the EUT

Manufacturer: Dekolink Wireless Ltd.
Operating Frequencies Uplink:
(MH2z): 800 MHz Band: 806-824 MHz (with 18 MHz band-pass filter)

817-824 MHz (with 7 MHz band-pass filter)
900 MHz Band: 896-901 MHz (with 5 MHz band-pass filter)

Downlink:

800 MHz Band: 851-869 MHz (with 18 MHz band-pass filter)
862-869 MHz (with 7 MHz band-pass filter)

900 MHz Band: 935-940 MHz (with 5 MHz band-pass filter)

Emission Designator: G7W
Rated Power: +31 £1 dBm (Downlink)
+24 +1 dBm (Uplink)
Measured Power: +29.72 dBm (0.938 W) (Downlink)
+22.86 dBm (0.193 W) (Uplink)
Modulation: iDEN
Power Source: 100 - 240 VDC

1.5 Block diagram of the EUT

EUT
RF Mobile To 120VAC
Ethernet RF Base
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Nemko Canada Inc. SECTION 2: TEST CONDITIONS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Section 2: Test Conditions

2.1 Specifications
The apparatus was assessed against the following specifications:
FCC Part 2 Subpart J, Equipment Authorization Procedures

FCC Part 90 Private Land Mobile Radio Services
FCC 2-11-04/EAB/RF Amplifier, Booster, and Repeater Reminder Sheet

2.2  Deviations From Laboratory Test Procedures

No deviations were made from laboratory test procedures.

2.3 Test Environment

All tests were performed under the following environmental conditions:

Temperature range . 15-300C

Humidity range  20-75%

Pressure range : 86 -106 kPa

Power supply range . +/- 5% of rated voltages

2.4  Test Equipment

Equipment Manufacturer Model No. Asset/Serial No. | Next Cal.
Signal Generator Rohde & Schwarz SMIQ06B FA001878 Sept 4/08
Signal Generator Rohde & Schwarz SMIQO3E FA001269 Aug 13/08
Spectrum Analyzer Rohde & Schwarz FSP40 FA001920 Mar 19/08
Attenuator Narda 769-20 FA001394 Ccou
Biconical Sunol BC2 FA002078 July 25/08
Log Periodic Antenna Sunol LP5 FA002077 July 25/08
Flush Mount Turntable Sunol FM2022 FA002082 NCR
Controller Sunol SC104V FA002060 NCR

Mast Sunol TLT2 FA002061 NCR

50 Coax cable HUBER + SUHNER None FA002022 Sept. 19/08
50 Coax cable HUBER + SUHNER None FA002015 Sept. 19/08
Spectrum Analyzer Rohde & Schwarz FSU FA001877 Jan 16/08
Horn Antenna #1 EMCO 3115 FA000649 Feb 26/08
RF AMP JCA 1-2 GHz FA001498 Aug. 21/08
RF AMP JCA 2-4 GHz FA001496 Aug. 21/08
RF AMP JCA 4-8 GHz FA001497 Aug. 21/08
RF AMP Narda 5-18GHz FA001409 Ccou
Power Meter HP E4418B FA001413 Jun 12/08
Power Sensor HP 8487A FA001908 Jun 12/08

COU - Calibrate on Use
NCR - No Calibration Required
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Nemko Canada Inc. SECTION 3: OBSERVATIONS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Section 3: Observations

3.1 Modifications Performed During Assessment

No modifications were performed during assessment.

3.2 Record Of Technical Judgements

No technical judgements were made during the assessment.

3.3 EUT Parameters Affecting Compliance

The user of the apparatus could not alter parameters that would affect compliance.

3.4 Test Deleted

No Tests were deleted from this assessment.

3.5 Additional Observations

There were no additional observations made during this assessment.
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Nemko Canada Inc. SECTION 4: RESULTS SUMMARY
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Section 4: Results Summary

This section contains the following:
FCC Part 90: Test Results

The column headed 'Required’ indicates whether the associated clauses were invoked for the
apparatus under test. The following abbreviations are used:

N No : not applicable / not relevant.
Y Yes : Mandatory i.e. the apparatus shall conform to these tests.

N/T Not Tested, mandatory but not assessed. (See section 3.4 Test deleted)

The results contained in this section are representative of the operation of the apparatus as
originally submitted.
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Nemko Canada Inc.

FCC ID: OIWCSRSMR893180

SECTION 4: RESULTS SUMMARY
Report Number: 99388 TRFWL
Specification: FCC Part 90

4.1 FCC Part 90 : Test Results

Clause Test Method | Test Description Required Result
90.205 2.1046 Output power YES PASS
90.210 2.1051 Conducted spurious emissions YES PASS
90.210 2.1053 Radiated spurious emissions YES PASS
90.213 2.1055 Frequency stability YES PASS
90.214 — Transient Behavior NO
90.219 — Use of boosters YES PASS
2-11-04/EAB/RF 2.1049 Occupied bandwidth YES PASS
2-11-04/EAB/RF — Out of band rejection YES PASS
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Appendix A: Test Results

Clause 90.205 Output Power

Applicants for licenses must request and use no more power than the actual power necessary for satisfactory
operation. Except where otherwise specifically provided for, the maximum power that will be authorized for new
stations authorized after August 16, 1995 is as follows in FCC Part 90.205(a) through (r).

Test Conditions:

Sample Number: 1 Temperature: 23°C

Date: January 7, 2008 Humidity: 45 %

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results:
See Attached Table.

Additional Observations:
The output power was measured by using a calibrated power meter.
Test was performed with input single iDEN800/IDEN900 carrier set to the
1dB compression point.
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Output power test results

Frequenc Filter Input Input Output
UL/DL d y Bandwidth, Frequency, put utpu
Band Modulation Power, dBm
MHz MHz
806.5 22.42
iDEN 800 18 815.0 iDEN 22.78
823.5 22.54
896.5 21.26
Uplink iDEN 900 5 898.5 iDEN 21.34
900.5 21.24
817.5 22.86
iDEN 800 7 820.5 iDEN 22.63
823.5 22.47
851.5 29.52
iDEN 800 18 860.0 iDEN 29.82
868.5 29.32
935.5 28.43
Downlink iDEN 900 5 937.5 iDEN 28.64
939.5 28.52
862.5 29.72
iDEN 800 7 866.5 iDEN 29.54
868.5 29.46

Maximum output power test results:

Maximum Measured Power — Downlink: 29.72 dBm (0.938 W)
Maximum Measured Power — Uplink:  22.86 dBm (0.193 W)

Page 11 of 67




Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Clause 90.210 Conducted Spurious Emissions

Except as indicated elsewhere in this part, transmitters used in the radio services governed by this part must comply
with the emission masks outlined in this section. Unless otherwise stated, per paragraphs (d)(4), (e)(4), and (m) of
this section, measurements of emission power can be expressed in either peak or average values provided that
emission powers are expressed with the same parameters used to specify the unmodulated transmitter carrier power.
For transmitters that do not produce a full power unmodulated carrier, reference to the unmodulated transmitter
carrier power refers to the total power contained in the channel bandwidth. Unless indicated elsewhere, the Table
below specifies the emission masks for equipment operating in the frequency bands governed under this part.

Test Conditions:

Sample Number: 1 Temperature: 23°C

Date: January 8, 2008 Humidity: 35%

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results:
See Attached Plots.

Additional Observations:
The Spectrum was searched from 30MHz to the 10GHz.

All measurements were performed using a Peak Detector with 100kHz/300kHz
RBW/VBW below 1GHz and a 1MHz/3M RBW/VBW above 1GHz.

Note: Due to wide span, fundamental emission on the plots seems to be off its actual frequency.
Input Signal was single iDEN800/iDEN900 carrier

For Intermodulation measurements two identical carriers with 1 MHz distance one from the
other were supplied to the input of the EUT.
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Nemko Canada Inc. APPENDIX A: TEST RESULTS

Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range
UL/DL: Uplink

Frequency band: 806 MHz — 824 MHz, 18MHZz filter
Input Frequency: 806.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 21.45 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 807 .940000000 MHz
30 Offset 18|dB
L
L 20 [ A
1 PK]
[MAXH l10
LvL
0
-10
D1 -13 [dBi
—-20.
Pl AR | A AIAARA AL NP PR PN WRON WY RIS S
—40.
-50.
I -60
-70
Start 30 MHz 97 MHz/

Stop 1 GHz
Date: 8.JAN.2008 17:23:27

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range
UL/DL:

Uplink
Frequency band: 806 MHz — 824 MHz, 18MHz filter
Input Frequency: 806.5 MHz

Att 30 dB SWT 180 ms
10 Offset 18|dB

Lo

-—10-

D1 -13 [dBm

LvL
L-20
30 AR [T .S W At atn M,

~J A st S A
WY TR WY

Start 1 GHz

900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 17:32:25
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz, 18MHZz filter
Input Frequency: 815.0 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 11.76 dBm
Ref 38 dBm Att 50 dB SWT 100 ms 815.700000000 MHz

Offgset 18|dB

30 [ A

=G 20

10

-0

--10-

D1 -13 [dBm

-20

PRTIPROTY 'S NP PPV R WY WYV BV LY WPV PP Y Y VA P W RTIN FOVN IS Y

(-30

L-40

-—50-

-—60-

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 8.JAN.2008 12:48:21

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz, 18MHz filter
Input Frequency: 815.0 MHz
*RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -35.59 dBm
Ref 10 dBm Att 30 dB SWT 180 ms 1.000000000 GHz
10 Offset 18|dB
o
1 PK]
VAXH I I
D1 -13 [dBm VL
[-20.
| 30 ™ NAM it oA ek A LA Al MU,
WW*’J
-40
-50.
—60-.
-70.
—-80.
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 12:51:41
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz, 18MHZz filter
Input Frequency: 823.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 21.55 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 823.460000000 MHz
30 Offset 18|dB
1
20 [
1 PK]
[MAXH l10
LvL
o
-10
D1 -13 [dBi
—-20.
e M Asitdam M, A ARA WA NM A Aoty A A RWSTUN VY PN
-30.
—40.
-50.
I--60-
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.JAN.2008 17:24:19

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz, 18MHz filter
Input Frequency: 823.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o
1 PK]
VAXH I I
D1 -13 [dBm VL
[-20.
| _30 Ym\»l""’u‘,\mﬂ,'~ LA AP Wbl
-40
-50.
—60-.
-70.
—-80.
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 17:32:47
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz, 5MHz filter
Input Frequency: 896.5 MHz
“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 22.40 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 897.180000000 MHz

30 Offset 18|dB
1

| 20 FA]

10

LVL

Lo

--10.

D1 -13 (dB

--20.

b AR AAA AR AU A AAANIIA L s AR s gt AL o Kt sh s

--30.

L-40

--50.

--60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.JAN.2008 17:25:19

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Uplink
Frequency band: 896 MHz - 901 MHz, 5SMHZz filter
Input Frequency: 896.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o [ 4]
1 PK]
MAXH | _10
D1 -13 dBi LvL
-20.
L_30 WJ‘ - n P T R T 1 bl b
J A VA A v ¥ v
Lt iSRS
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 17:31:30
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz, 5SMHZz filter
Input Frequency: 898.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 13.08 dBm
Ref 38 dBm Att 50 dB SWT 100 ms 899.120000000 MHz
Offset 18|dB
|30 [ A]
1 PK]
MAXH I EAY
a
LvL
10
Lo
--10
D1 -13 dBi
-20.
At AL I AAN A ANUMAR AR S A A AAIAAS A s
[-30.
--40
-50.
[-60.
Center 515 MHz 97 MHz/ Span 970 MHz

Date: 8.JAN.2008 12:49:41

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Uplink
Frequency band: 896 MHz - 901 MHz, 5SMHZz filter
Input Frequency: 898.5 MHz
*RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -36.14 dBm
Ref 10 dBm Att 30 dB SWT 180 ms 1.000000000 GHz
10 Offset 18|dB
Lo [ A]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
--20
| 20 PN, VDN GFORWS VN R T P .
MWJ
-40
[-50
--60
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 12:50:53
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz, 5SMHZz filter
Input Frequency: 900.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 23.34 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 901.060000000 MHz

30 Offset 18|dB

| 20 FA]

10

LVL

Lo

--10.

D1 -13 (dB

--20.

STV VARSI IEPTPReT W'Y WPV AUTVIY WA I WAPwe WL R VYRR PR P

--30.

L-40

--50.

--60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.JAN.2008 17:25:56

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Uplink
Frequency band: 896 MHz - 901 MHz, 5SMHZz filter
Input Frequency: 900.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o [~ ]
1 PK]
MAXH | _10
D1 -13 dBi LvL
-20.
L_30. NN Mo, " o T (T TH T [ I T WY N W
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 17:31:10
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 817.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 25.26 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 817.640000000 MHz
30 Offget 18|dB 1
L20 [ A]
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20

IIREWY W YPRT TRT W 1Y W W SV N APV SV WV O SWERWIRWITHN 'Y

--30.

L-40

--50.

--60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2008 14:34:39

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 817.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o [~ ]
1 PK]
MAXH | _10
D1 -13 dBi LvL
-20.
L 30 AW e SN NSNSV VI POV PR TIPOTR W V.. P
wamwwvw}
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 10.JAN.2008 14:41:07
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 820.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 24.81 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 821.520000000 MHz
30 Offset 18|dB 1
L20 [ A]
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20
WA~ AN AR AA AN AN A g A A A A AU~ Mt

--30.

L-40

--50.

--60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2008 14:35:34

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 820.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o [~ ]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
-20.
L_30 W"\u.m VI NPT\ T | L% 57N LN R ST PRWPNVEVA Y ATTN
~v“\,w¢NNJUJ*V*KN\’J
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 10.JAN.2008 14:41:59

Page 20 of 67



Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 823.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 24.63 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 823.460000000 MHz
30 Offget 18|dB 1
20 =
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20
e et G AaraigppospAanly ool IR A M
t-40.
-50.
[ -60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2008 14:36:10

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 823.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o [~ ]
1 PK]
MAXH | _10
D1 -13 dBi LvL
-20.
30 (/M\/"‘\J. by & | SV TPANORLUW WY INWALLN
WMAMVJ
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 10.JAN.2008 14:42:36
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 851.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 31.56 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 852.560000000 MHz
30 Offget 18|dB
20 =
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20
st Ut b AAR AR ARAN LA it A BN A
t-40.
-50.
[ -60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.JAN.2008 17:19:37

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 851.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offget 18|dB
Lo [ A ]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
-20.
L_30. W\/U’M.Aw.nw - VRN Y AT PRSP FESEY.Y'N VI PN
bormpag A ARy
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 17:34:14
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 860.0 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 30.73 dBm
Ref 38 dBm Att 50 dB SWT 100 ms 860.320000000 MHz
Offset 18|dB
1
|30 [ A]
1 PK]
MAXH I EAY
LvL
10
Lo
--10
D1 -13 dBi
-20.
NN AP ANWEINY RSURY VYW PR YO PR T7L I 7Y LS VR YR I LVLY (BTN
[-30.
--40
-50.
[-60.
Center 515 MHz 97 MHz/ Span 970 MHz

Date: 8.JAN.2008 12:46:48

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 860.0 MHz
*RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -35.61 dBm
Ref 10 dBm Att 30 dB SWT 180 ms 1.000000000 GHz
10 Offset 18|dB
Lo [ A]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
--20
|30 ﬁ"""\w""lm~‘ ot MU st i al s A
WNW"A
-40
[-50
--60
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 12:52:50
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 868.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 28.96 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 870.020000000 MHz
30 Offget 18|dB
L20 [ A]
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
A - UYR U VY N PR 4 gl
v o et
-30
t-40.
-50.
[ -60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.JAN.2008 17:18:25

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 868.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o [ A ]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
-20.
L 30 AN n o |t A A A A
JJ ) Sy 4 < A
b A AR
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 17:34:30
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 935.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 30.38 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 935.98000000a MHz
30 Offget 18|dB
L20 [ A]
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20

Lol b A A U i A AR L A A b s it Vet Al LA

--30.

L-40

--50.

--60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.JAN.2008 17:20:32

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 935.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o [ 4]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
-20.
L 30 PN AA AL A Ao A MA
J - (AT SV R SRy A Al
Ml I
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 17:34:49
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APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Nemko Canada Inc.

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 937.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 30.63 dBm
Ref 38 dBm Att 50 dB SWT 100 ms 937.488000000 MHz

Offset 18|dB
1

< =

VAXH EY
LVL
10

-0

-10.

D1 -13 (dB

--20.

HA A ALIA AR JA T~ I At S AA AU R VA bt M

--30.

t-40

--50.

--60.
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.JAN.2008 12:45:49

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 937.5 MHz
*RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -37.14 dBm
Ref 10 dBm Att 30 dB SWT 180 ms 1.000000000 GHz
10 Offget 18|dB
Lo [ A ]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
[-20.
|30 A i P I SO U VR D AT T VOV TY NPT
had PITTT~T* oo
WM"J
[-40.
[-50
[-60.
[-70
I-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 12:53:32
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 939.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 30.77 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 939.8600000001L MHz
30 Offget 18|dB
20 =
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20
Wwwﬂwwwmm‘ AN T
t-40.
-50.
[ -60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.JAN.2008 17:21:11

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 939.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offget 18|dB
Lo [ A ]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
-20.
L_30. /‘M‘wﬂ& oA 4 TIPS BT B skl Doshy
VJ Aad oA Taahs L W
RV RSN,
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 8.JAN.2008 17:35:06
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 862.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 31.34 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 864 .200000000 MHz
30 Offget 18|dB
L20 [ A]
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20
AN Ay b bbbt L T ey
t-40.
-50.
[ -60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2008 14:37:27

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 862.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offget 18|dB
" (A ]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
20
| 20 MNA |y METIETEVIIWOVETY R VY SNV v e
WW'J
t-40.
[ -50
-60.
[ -70
[-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 10.JAN.2008 14:40:06
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 866.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 31.46 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 868.080000000 MHz
30 Offget 18|dB
L20 [ A]
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20

A A e VY 8 L 1 A A A T e

L-40

--50.

--60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2008 14:37:54

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 866.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offset 18|dB
o [ A ]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
-20.
|30 r"“‘«At"kgvmw NV VTV RN DI ESTON 1P WP WIS
WW’”’
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 10.JAN.2008 14:39:40
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Conducted Spurious Emissions measurements in 30 MHz to 1000 MHz range

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 868.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 31.21 dBm
Ref 30 dBm Att 50 dB SWT 100 ms 870.0204A00000 MHz
30 Offget 18|dB
L20 [ A]
1 PK]
MAXH L10
LvL
Lo
L-10
D1 -13 dBi
20

oA A s AU ANIA AN At At A Y

L-40

--50.

--60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2008 14:38:17

Conducted Spurious Emissions measurements in 1 GHz to 10 GHz range

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 868.5 MHz
“RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 30 dB SWT 180 ms
10 Offget 18|dB
Lo [ A ]
1 PK]
[MAXH | _10
D1 -13 dBi LvL
-20.
| 20 M, Aot Lo inl] b gy, Pt LA
AM~M¢J¢~¢Af~vw~N“J
[-40.
[ -50
[-60.
-70
-80
-90
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 10.JAN.2008 14:39:18
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Nemko Canada Inc.

FCC ID: OIWCSRSMR893180

APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL
Specification: FCC Part 90

3" Order Intermodulation Products, Lower band edge check

UL/DL:
Frequency band:

Input Frequencies:

Uplink

806 MHz — 824 MHz, 18MHz filter

806.5 MHz and 807.5 MHz

*RBW 100 kHz
VBW 300 kHz

Marker 1 [T1

-14.91 dBm

Ref 40 dBm Att 45 dB SWT 10 ms 804.974358974 MHz
40 Offget 20|dB Marker 2 [T1]1
23.99 dBm
I 30. 806.512820513 MHz | I
2 Marker 3 [T1|]
NEK] 23.19 dBm
[V IEW 1
20 808.01923¢769 NMHz
Marker 4 [T1|]
-13.81 dBm
10 809.525641026 MHz
o
-10 1 4
D1 -13 ¢iBm
3DB
-20
I--30
-40
-50
P
F1
-60
Center 806 MHz 2 MHz/ Span 20 MHz

Date: 29.FEB.2008 21:02:38

Note: F2 is the band edge frequency, F1 if 1 MHz outside and adjacent to the band edge

3" Order Intermodulation Products, Upper band edge check

UL/DL:
Frequency band:

Input Frequencies:

Uplink

806 MHz - 824 MHz, 18MHz filter

822.5 MHz and 823.5 MHz

“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -13.20 dBm
Ref 40 dBm Att 45 dB SWT 10 ms 820.506410256 MHz
40 Offfet 20][dB Marker 2 [T1]1
23.58 dBm
30 822.012 0513 MHz
2 3 Marker 3 [T1[]
i = N ﬁ 24.93 dBm
ME | ,, 3510230769 M
Marker 4 [T1[]
-17.80 dBm
10 H H 45 A
o
10 1
D1 -13 ¢iBm ¥
o WW W WJ
-30
-40
-50
F
A
-60
Center 824 MHz 2 MHz/ Span 20 MHz

Date: 29.FEB.2008 21:05:30

Note: F1 is the band edge frequency, F2 if 1 MHz outside and adjacent to the band edge
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

3" Order Intermodulation Products, Lower band edge check

UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz, 5SMHZz filter
Input Frequencies: 896.5 MHz and 897.5 MHz
“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 17.50 dBm
Ref 40 dBm Att 45 dB SWT 10 ms 894.974358974 MHz
40 Offset 20 |dB Marker 2 [T1|(]
22.47 dBm
Lso 896.512820513 MHz | I
- 2 X Marker 3 [xv1 1
I os_caazafioe e
Marker 4 [T1[]
14.06 dBm
10 H 99461538462 H
o
Ll
D1 -13 d¢iBm ‘ ’ “ .
t--20-
LIReTET AT “‘““-W w WWW
-30
50 23
F1
-60
Center 896 MHz 2 MHz/ Span 20 MHz

Date: 29.FEB.2008 20:58:09

Note: F2 is the band edge frequency, F1 if 1 MHz outside and adjacent to the band edge

3" Order Intermodulation Products, Upper band edge check

UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz, 5SMHZz filter
Input Frequencies: 899.5 MHz and 900.5 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -14.24 dBm
Ref 40 dBm Att 45 dB SWT 10 ms 897.506410256 MHz
40 Offset 20 |dB Marker 2 [T1[]
22.62 dBm
30 899.01282(0513 MHz “
> 3 Marker 3 [T1|]
1 P} v 23.28 dBm
= 20 900.487179487 MHz
Marker 4 [T1(]
-15%.84 dBm
10 901.993589744 MHz
o
e D1 -13 dBm I I ‘
DB
. %/J\%)\h
I b, A A PRRTINEROSTI PETHERRWN AR
f-30-
(--40-
--50-
F2
HL
-60
Center 901 MHz 2 MHz/ Span 20 MHz

Date: 29.FEB.2008 21:00:08

Note: F1 is the band edge frequency, F2 if 1 MHz outside and adjacent to the band edge
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

3" Order Intermodulation Products, Lower band edge check

UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequencies: 817.5 MHz and 819 MHz
RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -14.74 dBm
Ref 30 dBm Att 35 dB SWT 10 ms 820.525641026 MHz
30 Offset 20 |dB 5 5 Marker 1 [T1 ]
l 20 h’ H 815;,9/4351);;3 vuvi: [ A]
Marker 2 [T1 ]
\1”':( l “ ) 23.62 dBm
e Marker 3 [T1 ]
23.36 dBm
-0 19019
10 Z
D1 -13 d¢iBm
1
o i I

et P it T e

F1
-70

Center 817 MHz 2 MHz/ Span 20 MHz

Date: 19.FEB.2008 16:38:24

Note: F2 is the band edge frequency, F1 if 1 MHz outside and adjacent to the band edge

3" Order Intermodulation Products, Upper band edge check

UL/DL: Uplink
Frequency band: 8176 MHz — 824 MHz, 7TMHz filter
Input Frequencies: 822 MHz and 823.5 MHz
“RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz 18.92 dBm
Ref 30 dBm Att 35 dB SWT 10 ms 825.025641026 MHz
30 Offget 20 |dB 5 3 Marker 1 [T1[]
b 14.08 dBm
L 20 ﬂ ﬁ 820.506410256 MHz [IEM
- Marker 2 [‘,1,]
L e
'l . Marker 3 [T1|]
23.59 dBm
10
D1 -13 dBm
LI
-30
50
60 F2
=18
-70
Center 824 MHz 2 MHz/ Span 20 MHz

Date: 19.FEB.2008 16:41:18

Note: F1 is the band edge frequency, F2 if 1 MHz outside and adjacent to the band edge
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

3" Order Intermodulation Products, Lower band edge check

UL/DL: Downlink
Frequency band: 851 MHz — 869 MHz, 18MHZz filter
Input Frequencies: 851.5 MHz and 852.5 MHz
“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.15 dBm
Ref 40 dBm Att 45 dB SWT 10 ms 850.006410256 MHz
40 Offset 20 |dB Marker 2 [T1]|]
28.75 dBm
|30 2 851512820513 mHz | IEN
. ﬂ Marker 3 [T1|]
1 Pl 29.04 dBm
MED |, 53010 59 MM
(\ Marker 4 [T1[]
13.17 dBm
I
o
|
D1 -13 d¢iBm l

-30
|--40-
[--50-
P
F1
-60
Center 851 MHz 2 MHz/ Span 20 MHz

Date: 29.FEB.2008 20:20:00

Note: F2 is the band edge frequency, F1 if 1 MHz outside and adjacent to the band edge

3" Order Intermodulation Products, Upper band edge check

UL/DL: Downlink
Frequency band: 851 MHz — 869 MHz, 18MHZz filter
Input Frequencies: 867.5 MHz and 868.5 MHz
“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -14.37 dBm
Ref 40 dBm Att 45 dB SWT 10 ms 865.506410256 MHz
40 Offset 20 |dB Marker 2 [T1[]
28.17 dBm
30 2 3 867.012820513 MHz |[IEM
22
Marker 3 [T1|]
1 PK] 28.04 dBm
[V IEW| 20 868.487179487 MHz
Marker 4 [T1(]
-17.11 dBm
10 869-993589744 MHz
o
[ D1 -13 diBm I
3DB
TR
Al
P et Loyt s P A
(--40-
--50-
F2
HL
-60
Center 869 MHz 2 MHz/ Span 20 MHz

Date: 29.FEB.2008 20:23:28

Note: F1 is the band edge frequency, F2 if 1 MHz outside and adjacent to the band edge

Page 34 of 67



Nemko Canada Inc.

FCC ID: OIWCSRSMR893180

APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL
Specification: FCC Part 90

3" Order Intermodulation Products, Lower band edge check

UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequencies: 935.5 MHz and 936.5 MHz
“RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz 13.03 dBm
Ref 40 dBm Att 45 dB SWT 10 ms 938.493589744 MHz
40 Offset 20 [dB Marker 1 [T1|]
Lao 2 QSA,UOGA:f;:E ::: [ A]
Marker 2 [T1|]
ﬁ 28.10 dBm
[V IEW L 20 Q35 _532¢ 51 VISt
H Marker 3 [T1]]
28.60 dBm
10 H 9871794
o
e D1 -13 diBr ' T
AP oA %M
-30
>0 23
F1
-60
Center 935 MHz 2 MHz/ Span 20 MHz

Date: 29.FEB.2008 20:30:42

Note: F2 is the band edge frequency, F1 if 1 MHz outside and adjacent to the band edge

3" Order Intermodulation Products, Upper band edge check

UL/DL: Downlink
Frequency band: 935 MHz — 940 MHz, 5MHz filter
Input Frequencies: 938.5 MHz and 939.5 MHz

“RBW 100 kHz Marker 1 [T1 ]

40 Offget 20|dB

2 3
v

2

Ma

rker 3 [T1
24

Ma

Marker 2 [T1[]

.48 dBm

1
.03 dBm

939.487179487 MHz
rker 4 [T1(]
-13.87 dBm
940961538462 MHz

rwigmatiishe i

Lyt
[-30- Ll
I--a0
[~-50-

.
HL

-60
Center 940 MHz 2 MHz/ Span 20 MHz

Date: 29.FEB.2008 20:28:48

938.012820513 MHz |[IEM

Note: F1 is the band edge frequency, F2 if 1 MHz outside and adjacent to the band edge
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

3" Order Intermodulation Products, Lower band edge check

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequencies: 862.5 MHz and 864 MHz
“RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -13.06 dBm
Ref 40 dBm ALt 45 dB SWT 10 ms 865.525641026 MHz
40 Offget 20 |dB Marker 1 [T1[]
2 -13.88 dBm
I 30- v 860.974358974 MHz | I
Marker 2 [T1[]
1 Py 29.73 dBm
MAEW 20 862.51282(513 MHz
Marker 3 [T1|]
28.12 dBm
10 864.01923(0769 MHz
o
-10 4 4
D1 -13 diBm Y
3DB
N W\w
WWW s
-40
-50
He
F1
-60
Center 862 MHz 2 MHz/ Span 20 MHz

Date: 19.FEB.2008 16:46:01

Note: F2 is the band edge frequency, F1 if 1 MHz outside and adjacent to the band edge

3" Order Intermodulation Products, Upper band edge check

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequencies: 867 MHz and 868.5 MHz
“RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -15.26 dBm
Ref 40 dBm ALt 45 dB SWT 10 ms 869.993589744 MHz
40 Offget 20 |dB Marker 1 [T1[]
-13.51 dBm
L 30 2 3 865.506410256 MHz | Il
Marker 2 [T1[]
1 P 28.71 dBm
MAEW 20 867.01282(513 MHz
Marker 3 [T1|]
28.84 dBm
10 868-519230769 MHz
o
-10 1
D1 -13 diBm Y 4
3DB
=20
PR RI [T IPHY N W SOV WYY Y KT Y
-30
-40
-50
F2
A
-60
Center 869 MHz 2 MHz/ Span 20 MHz

Date: 19.FEB.2008 16:48:34

Note: F1 is the band edge frequency, F2 if 1 MHz outside and adjacent to the band edge
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Clause 90.210 Radiated Spurious Emissions

Except as indicated elsewhere in this part, transmitters used in the radio services governed by this part must comply
with the emission masks outlined in this section. Unless otherwise stated, per paragraphs (d)(4), (€)(4), and (m) of
this section, measurements of emission power can be expressed in either peak or average values provided that
emission powers are expressed with the same parameters used to specify the unmodulated transmitter carrier power.
For transmitters that do not produce a full power unmodulated carrier, reference to the unmodulated transmitter
carrier power refers to the total power contained in the channel bandwidth. Unless indicated elsewhere, the Table
below specifies the emission masks for equipment operating in the frequency bands governed under this part.

Test Conditions:

Sample Number: 1 Temperature: 22°C

Date: January 9, 2008 Humidity: 35%

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results:
All emissions found were more than 20 dB below the specified limit.

Additional Observations:
The Spectrum was searched from 30MHz to the 10™ Harmonic.

All measurements were performed using a Peak Detector with 100kHz RBW
below 1GHz and a 1MHz RBW above 1GHz at a distance of 3 meters.

Signal Generator was placed outside the Chamber and connected with RF cable to
the EUT input. Input signal was CW carrier at the maximum power. The EUT
was assessed in both directions: Uplink and Downlink.
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Clause 90.213 Frequency Stability

a) Unless noted elsewhere, transmitters used in the services governed by this part must have a minimum frequency
stability as specified in the following Table.
Minimum Frequency Stability in parts per million (ppm):

Frequency range Fixed and base stations Mobile stations - Over Mobile stations - 2 watts
(MHz) 2 watts output power or less output power
Below 25 100 100 200

25-50 20 20 50

72-76 5 50

150-174 50 5 50

216-220 1.0 1.0

220-222 0.1 15 15

421-512 25 5 5

806-809 1.0 15 15

809-824 15 25 25

851-854 1.0 15 15

854-869 15 25 2.5

896-901 0.1 15 15

902-928 25 25 25

929-930 15

935-940 0.1 15 15

1427-1435 300 300 300

Above 2450

Test Conditions:

Sample Number: 1 Temperature: 23°C

Date: January 7, 2008 Humidity: 35 %

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results: Complies.

Additional Observations:
The tested repeater uses the same LO for down- and up-frequency conversion in
the signal-processing chain; therefore the transmitted signal is identical in
frequency to the received signal. This was verified by measuring the transmitted
(output) signal frequency with a frequency counter that was phase-locked to a
signal generator used to generate input RF signal. Measured frequency deviation
was 0 Hz and the DUT was deemed to comply with frequency stability
requirement.
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Clause 2-11-04/EAB/RF Occupied Bandwidth

Using an RBW of 300Hz or 1% of the emission bandwidth, The spectral shape of the output should look similar to
the input for all modulations.

Test Conditions:

Sample Number: 1 Temperature: 23°C

Date: January 8, 2008 Humidity: 35 %

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results:
See Attached Plots.
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz, 18MHZz filter
Input Frequency: 806.5 MHz

® Occupied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz -55.07 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 806 .499600000 MHz
F-40 Trett— ot oo—te—]
BW 15|.600000p00 kHz
Temp 1| [T1 ndB]
50 1 ~74[95 dBm
L P 806.491600p00 MH
VAXH /"hﬁ -4 z
0 RPTRLN IS Temp 2| [T1 ndp] |
V7 -75[34 dem
\L‘\ 806[. 50720000 MHz
l-70
fl Ez
B / \
- / \
| -100 j \
L-110 I
bt ntaion A VLA il
l-120
L-130.
Center 806.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:38:33

Occupied Bandwidth measurement at the output
UL/DL: Uplink
Frequency band: 806 MHz - 824 MHz, 18MHZz filter
Input Frequency: 806.5 MHz

® Occupied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz 12.97 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 806.495700000 MHz
30 Offget 18|dB ndB [Th] 20}L00 dB
BW 15|.800000p00 kHz
L20 Temp 1| [T1 ndR]
1 -7}142 dBm
L P M 806.491500000 MHz
A I IJK ™A 491

remp—2 TRt

-6[74 dBm|LvL
806|. 507300p00 MHz

L-10

L 20 / \

| 30 // \

t-a0. ;rbmuh W’M‘

umhLAMJ \R\ A

-0

W VLA
--60
-70
Center 806.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:30:23
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz, 18MHZz filter
Input Frequency: 815 MHz

® Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -56.81 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 814.996100000 MHz
F-40 Trett— ot oo—te—]
BW 15| 500000000 kHz
Temp 1| [T1 ndB]
50 —77[17 dBm
1 PK]| 1
814[.991700p00 MHz
MAXH
’( Mo A Temp 2| [T1 ndB]
L-e0 v AS
-76|75 dBm
ﬁh\ 815[.007200p00 MHz
l-70
80 / \
-90 / \
100 ’ k
l-110
4 hwAnd
M MUAAY \A AR AA
120
-130.
Center 815 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:39:42

Occupied Bandwidth measurement at the output
UL/DL: Uplink
Frequency band: 806 MHz - 824 MHz, 18MHZz filter
Input Frequency: 815 MHz

® Occupied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz 15.21 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 815.001400000 MHz
30 Offset 18|dB ndB [Th] 20{00 dB
BW 15| 600000p00 kHz
L 20 Temp 1| [T1 ndh}

-4163 dBm

L P 814|.991600p00 MH
MAXH Aﬂj\“f”«b - 9¢ z
10 Femp BT

-4l 72 dBm|LvL
815 00720000 MHz
%l %2
L-10
L 20 / \
| 30 { \

40

il W,

-0

SRR VA LN’\IM
--60
-70
Center 815 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:31:10
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz, 18MHZz filter
Input Frequency: 823.5 MHz

@ Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -57.19 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 823.498100000 MHz
F-a0 BT e ———

BW 15| 600000p00 kHz
Temp 1| [T1 ndB]

= ~75[27 dBm
o S 823|. 491700000 MHz
MAXH - 4¢€

I-60 a1 4 g Temp 2| [T1 ndB]

-76(85 dBm
823|.507300Pp00 MHz

AT
/ §
I \
| \

|

Y TR Mgt fflomng i

Center 823.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:40:18

Occupied Bandwidth measurement at the output
UL/DL: Uplink
Frequency band: 806 MHz - 824 MHz, 18MHZz filter
Input Frequency: 823.5 MHz

® Occupied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz 16.19 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 823.499500000 MHz
30 Offset 18|dB ndB [Th] 20{00 dB
BW 15/.500000p00 kHz
L 20 Temp 1| [T1 ndh}

s
-4153 dBm
L P 823[.491700p00 MH
MAXH] ("M \/\‘*\,lm}"\ [ -
10 Temp | USRI 5N |
-3[94 dBmfLVL
823|.507200Pp00 MHz

?l i

F-10.
L_20 / \\
[ -30 W "
W W v W
240, AAP/ “\1 T

-0

vV aiad
--60
-70
Center 823.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:32:30
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz, 5SMHZz filter
Input Frequency: 896.5 MHz

@ Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -56.94 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 896.497800000 MHz
F-a0 BT e ———

BW 15| 70000000 kHz
Temp 1| [T1 ndB]

--50

~76[79 dBm
ENa 1 896[.491600Dp00 MHz
MAXH 96|. 4€
60 NN Hm.n a4 Temp 2| [T1 ndB]

:70 // AR N, s06].507300po0 e
i f
| |
HES SRS
m Py | Wit

-120

--130.

Center 896.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:40:59

Occupied Bandwidth measurement at the output
UL/DL: Uplink
Frequency band: 896 MHz - 901 MHz, 5SMHZz filter
Input Frequency: 896.5 MHz

® Occupiied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 14.58 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 896.501000000 MHz
30 Offfet 18[dB nde [TL] 20}o00 dB
BW 15| 600000p00 kHz
L20. Temp 1| FT1 ndR]}
: -5065 dBm
1 PK]
MAXH 0 /"ﬁ Al ™ 896(.491600p00 MHz
[ w7 Ad TEm T

T+ (=iue) ITT T
-4} 42 dBm|LVL
896|.507200Pp00 MHz
fl %2
--10.
L_20. J \
[ 30 / \

oL Wl

" IR

-0

> W A
--60
-70
Center 896.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:33:24
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz, 5SMHZz filter
Input Frequency: 898.5 MHz

@ Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -54.52 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 898.499500000 MHz
F-a0 BT e ———

BW 15/ 500000p00 kHz
Temp 1| [T1 ndB]

--50

T 1 —74[80 dBm
VAXH M\j 898|. 491600000 MHz
-60. N YN M Temp 2| [T1 ndB]

i M AR ~76|46 dBm
\\ 898[.507100p00 MHz
--70.

eyl V) (NRVRT T P

Center 898.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:41:43

Occupied Bandwidth measurement at the output
UL/DL: Uplink
Frequency band: 896 MHz - 901 MHz, 5SMHZz filter
Input Frequency: 898.5 MHz

® Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 12.78 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 898.501000000 MHz
30 Offet 18[dB ndB [TL] 20[00 dB
BW 15| 80000000 kHz

L 20 Temp 1| [T1 ndh}
1 PK] 1 ~7}70 dBm
898[.491500p00 MHz

s |, M A A A
ad Temp—2 ETT BT
-7119 dBm|LVL
o 898[.507300p00 MHz
10

.. |
/
;;U , N

--60

B
__’__’/,_ﬁ—‘

|
0

-70

Center 898.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:34:24
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz, 5SMHZz filter
Input Frequency: 900.5 MHz

@ Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -57.43 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 900.499400000 MHz
F-a0 BT e ———

BW 15/ 800000p00 kHz
Temp 1| [T1 ndB]

--50

1 PK] -78121 dBm
VAXH 1 900}. 491500000 MHz
L-60. MA NK Ml Temp 2| [T1 ndB]

W NV -78| 05 dBm
900|- 50730000 MHz
70

f_ 3
f i
f_ \
| |

|

ety A G A

Center 900.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:42:25

Occupied Bandwidth measurement at the output
UL/DL: Uplink
Frequency band: 896 MHz - 901 MHz, 5SMHZz filter
Input Frequency: 900.5 MHz

® Occupiied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 14.26 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 900.501000000 MHz
30 Offfet 18[dB nde [TL] 20}o00 dB
BW 15| 800000p00 kHz
[ 20 Temp 1| [T1 ndi]
1 -6|64 dBm
1 PK PL\ 900[. 49150000 MHz
VAXHIR Y NIV AL A

- Femp—2| ET T
-6190 dBm|LVL
o 900[. 50730000 MHz
;l LF
L_10
| 20 / \
| 20 v/ \\\}
" N W M 0

=

&
7

,,m..dl{ I
AW NUWn
--60

-70

Center 900.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:35:18
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APPENDIX A: TEST RESULTS

Report Number: 99388 TRFWL
Specification: FCC Part 90

Occupied Bandwidth measurement at the input

UL/DL:
Frequency band:
Input Frequency:

® Ocpied BW

Uplink
817 MHz - 824 MHz, 7MHZz filter
817.5 MHz

“RBW 300 Hz Marker 1 [T1 ]

VBW 1 kHz -53.90 dBm
Ref -40 dBm Att 10 dB SWT 560 ms 817.495900000 MHz
-40 Offset 18|dB ndB [Th] 2000 dB
BW 15|.700000p00 kHz
| _so. L+ Temp 1| [T1 ndk]
-75(20 dBm
L P Ml’\ 817|.491600p00 MH
VAXH /} 4 Hz
--60- Femp BT
-73{66 dBm
817|.507300p00 MHz
L-70 :
}l Y
80
L 90 / \

Center 817.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:10:37

Occupied Bandwidth measurement at the output

UL/DL:
Frequency band:
Input Frequency:

® Ocpied BW

Uplink
817 MHz — 824 MHz, 7TMHz filter
817.5 MHz

“RBW 300 Hz Marker 1 [T1 ]

VBW 1 kHz 12.40 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 817.501100000 MHz
30 Offset 18|dB ndB [TL] 20{00 dB
BW 15| 70000000 kHz
L20. Temp 1| [T1 ndi]
-7L78 dBm
L PK] = 817[( 49160000 MHz
AXHI " X, [
Yy WW\ Temp FTTapT
-8} 47 dBm
o \\\ 817|.507300p00 MHz
#l \;2
--10.
L-20 / \
| -30 } \
L a0 R n//\&“( k)"‘(m,a N
M/"V A - \‘b\(
NAVA
--60
-70
Center 817.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:05:08
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Occupied Bandwidth measurement at the input
UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 820.5 MHz

® Ocpied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -51.60 dBm
Ref -40 dBm Att 10 dB SWT 560 ms 820.499500000 MHz
~40 Offbet 18|dB nde [TL] 20}o00 dB
BW 15| 300000p00 kHz
1

L_s0. Temp 1| [T1 ndh}

1 PK M -72|51 dBm
I | o W 820|- 491800000 MHz

Temp—2FT+ T
-71|71 dBmfLVL
2 820[.507100p00 MHz
L 70 1
L_s0 f R

Center 820.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:09:54

Occupied Bandwidth measurement at the output
UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 820.5 MHz

® Ocpied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz 12.06 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 820.501100000 MHz
30 Offpet 18|dB ndB [TL] 20} 00 dB
BW 15| 70000000 kHz

[20. Temp 1| [T1 ndR}
1 PK] 1 ~-7}142 dBm
IR |, g 'L\,‘w" 820|. 491600p00 MHz

\V:J e ITr T
-7}84 dBmjLVL
820|.507300Pp00 MHz

-0

--10.

—
=7
N

. | |
o | g™ ; Wit g,

" A\
m U

--60

-70

Center 820.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:06:19
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Occupied Bandwidth measurement at the input
UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 823.5 MHz

® Ocpied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -53.19 dBm
Ref -40 dBm Att 10 dB SWT 560 ms 823.497800000 MHz
~40 Offbet 18|dB nde [TL] 20}o00 dB

BW 15/ 800000p00 kHz
L_s0. 4 Temp 1| [T1 ndh}

-73/56 dBm

o Mo 5
MAXH l\f- 82349150000 MHz
-0 Y rh femp 2 T TapT

-72/75 dem|LvL

823 507300P00 MHz

+-70. s I
L-80. /T K

Center 823.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:09:15

Occupied Bandwidth measurement at the output
UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz, 7TMHZz filter
Input Frequency: 823.5 MHz

® Ocpied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 12.80 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 823.496100000 MHz
30 Offfet 18|dB nde [TL] 20}o00 dB
BW 15| 500000000 kHz
L 20. Temp 1| [T1 ndh}
1 -825 dBm
L P 823|.491700p00 MH
= |, ..J N P | iz
- A W Temp—2ET TRt
W s -6169 dBm|LvL
o \‘ 823|. 50720000 MHz

/ ;
| |
T |

w i

A
--60
-70
Center 823.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:07:16
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Occupied Bandwidth measurement at the input
UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 851.5 MHz

@ Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -57.15 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 851.498800000 MHz
F-a0 BT e ———

BW 15| 600000p00 kHz
Temp 1| [T1 ndB]

--50

-75[ 64 dBm
1 PK] 1 851/.491700p00 MHz
MAXH Mo X Vk .
) mn aM Temp 2| [T1 ndB]
L -60. o WY

-76L66 dBm
“\“ 851 50730000 MHz
-70

Center 851.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:43:16

Occupied Bandwidth measurement at the output
UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 851.5 MHz

® Occupiied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 18.04 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 851.501000000 MHz
30 Offfet 18|dB nde [TL] 20}o00 dB
BW 15| 800000p00 kHz

L20. 1 Temp 1| FT1 ndR]}

MWM -3L03 dBm
1 PK]

851|.491500pP00 MHz
10 Temp FTTapT
-1|78 dBm|LVL
8 > 851|.507300P00 MHz
L-10 77
L-20 / \
| -30 ]

a0 AVNNW 'I A
%VA_J\“/ \A\NW

--60

-0

]

-70

Center 851.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:26:44
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FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input

UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 860 MHz
® Occupied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz -57.73 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 860.001000000 MHz
[-40 moS— T s6—tE—]
BW 15|.700000p00 kHz
Temp 1| [T1 ndB]

1 PK] - -77178 dBm
VAXH ’A‘ i 859(.991600p00 MHz
- ™ Temp 2| [T1 ndB]

e r/‘/\/ L A"'A‘\J “L " ~77| 56 dBm
860[.007300p00 MHz
70

,_ !
/ ¥
\

I
1)
S

—
I e

\\
P e VWA

Center 860 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:43:51

Occupied Bandwidth measurement at the output

UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 860 MHz
® Occupied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz 18.32 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 860.000400000 MHz
30 Offget 18|dB ndB [Th] 20}L00 dB

BW 15/ 800000p00 kHz
Temp 1| [T1 ndB}

b
"‘W‘N\Jh -1|91 dBm

859(.991500p00 MHz

L (=iue) ITr T
-1}48 dBmjLVL
\r2 860|.007300Pp00 MHz

20

-10-

-0

J
/

F’

| |

| |

| VW%
L
] iy

--60

-70

Center 860 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:27:37
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Occupied Bandwidth measurement at the input
UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 868.5 MHz

@ Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -56.28 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 868.494800000 MHz
F-a0 BT e ———

BW 15| 600000p00 kHz

Temp 1| [T1 ndB]
--50

1 PK] 1 -75| 66 dBm
MAXH 868[.491700Dp00 MHz
L -60. ]N'\ A -alk.‘r.vwi Temp 2| [T1 ndB]

v -76/92 dBm
868[.507300p00 MHz
l-70
|-80 / \
| -90 / \
100

-110 }

A LA \Vm‘\'%ww«mw

Center 868.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:44:51

Occupied Bandwidth measurement at the output
UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz, 18MHZz filter
Input Frequency: 868.5 MHz

® Occupied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz 17.27 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 868.501400000 MHz
30 Offget 18|dB ndB [Th] 20}L00 dB
BW 15|.700000p00 kHz

[20. 1 Temp 1| [T1 ndR}
-2|74 dBm
W’\‘ 868[.491600p00 MHz

[MAXH L10 A

Temp bt
-2[64 dBmfLVL

o 1 868|.507300Pp00 MHz

10. f

N | \
| |

B va Vel w \L’M‘v\
Loty W1 W LY
VN v

-70

Center 868.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:28:42

Page 51 of 67



Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 935.5 MHz

® Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -57.14 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 935.501000000 MHz
F-40 Trett— ot oo—te—]
BW 15|.700000p00 kHz
Temp 1| [T1 ndB]
|50 —77[29 dBm
L P 1 935(.491500p00 MH
VAXH X\ 9514915 z
| 6o oMy A Temp 2| [T1 ndB]
U NV -76|61 dBm
\. 935 50720000 MHz
t-70
80 ( \
-90 / \
100 J l
o SrVH \MMM
120
-130
Center 935.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:45:39

Occupied Bandwidth measurement at the output
UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 935.5 MHz

® Occupiied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 19.84 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 935.504000000 MHz
30 Offfet 18|dB nde [TL] 20}o00 dB

BW 15| 70000000 kHz
L20. 1 Temp 1| [T1 ndB}

1
Yy
W/‘A’\M/H -ol93 dBm
1 PK]
935[.491500p00 MHz

-10-

\ Temp | USRI 5N |
-0} 35 dBm|LVL
R 1 2 935|. 507200000 MHz

/
}/
e Uiy
o] W

--60

-70

Center 935.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:25:04
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 937.5 MHz

® Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -56.02 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 937.499400000 MHz
-40 rotB— T 66—t5—|
BW 15| 70000000 kHz
Temp 1| [T1 ndB]
[ -75[86 dBm
1 PK] 1
R I 937/.491500p00 MHz
|60 M amAlnp M Temp 2| [T1 ndB]
AR A ~75[99 dBm
937|.507200Pp00 MHz
-70
{l \%2
+-80 / \
-90 f \
100 } ‘
i Al NN
120
-130
Center 937.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:46:16

Occupied Bandwidth measurement at the output
UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 937.5 MHz

® Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 21.61 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 937.499500000 MHz
30 Offset 18|dB ndB [Th] 20{00 dB
1 BW 15| 70000000 kHz
L 20 n"wﬁ//‘\ A Temp 1| [T1 ndh}
1 PK] Y W 1{33 dBm
= \'\,\ 937[.491500p00 MHz
10 Temp | USRI 5N |
v
1 > 1136 dBm{LVL
o 937|.507200p00 MHz
10 { \

| |

| L
o a7 \M

L-40

(--50
--60
-70
Center 937.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:23:37
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 939.5 MHz

@ Occupied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -57.94 dBm
Ref -38 dBm Att 10 dB SWT 560 ms 939.501000000 MHz
F-a0 BT e ———

BW 15| 70000000 kHz
Temp 1| [T1 ndB]

= ~78[53 dBm
1 PK]
1 939[.491500000 MHz
MAXH
L-60. n'.A.A Ta, - Temp 2| [T1 ndB]
Vi WY —79] 42 dBm
‘\d 939 507200000 MHz
-70
il %2
80

N
o
<]
—_—
I I

120
-130-
Center 939.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:46:51

Occupied Bandwidth measurement at the output
UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz, 5MHz filter
Input Frequency: 939.5 MHz

® Occupiied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 18.54 dBm
Ref 30 dBm Att 50 dB SWT 560 ms 939.501900000 MHz
30 Offfet 18|dB nde [TL] 20}o00 dB

BW 15/ 800000p00 kHz
L 20 A M Temp 1| [T1 ndh}

M/FWM -1|34 dBm
1 PK]

‘ 939(. 49150000 MHz
-10-

Temp—2FT+ T
-0}20 dBmfLVL
1 2 939[. 507300000 MHz
L 10 ] \
L 20 {
|30 A /
WWN v \1%\,’\&1
o M

--60

-0

S R
>

-70

Center 939.5 MHz 5 kHz/ Span 50 kHz

Date: 9.JAN.2008 12:25:53
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Nemko Canada Inc.

FCC ID: OIWCSRSMR893180

APPENDIX A: TEST RESULTS

Report Number: 99388 TRFWL
Specification: FCC Part 90

Occupied Bandwidth measurement at the input

UL/DL: Downlink

Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 862.5 MHz

® Ocpied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -49.21 dBm
Ref -40 dBm Att 10 dB SWT 560 ms 862.504400000 MHz
-40 Offpet 18[dB ndB [TL] 20[00 dB
1 BW 15|.700000p00 kHz
l_50. n Y Temp 1| FT1 ndR]}
W\J\M -67145 dBm
1 PK]
e 862[.491600p00 MHz
r-60 Temp BT
#1 -69|06 dBm
862[.507300p00 MHz
L-70

. |

. |

\
v
\

|

y

Center 862.5 MHz 5 kHz/

Date: 10.JAN.2008 14:12:50

Span 50 kHz

Occupied Bandwidth measurement at the output

UL/DL: Downlink

Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 862.5 MHz

® Ocpied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 21.03 dBm
Ref 40 dBm Att 60 dB SWT 560 ms 862.495500000 MHz
40 Offset 18|dB ndB [T[L] 20|00 dB
BW 15| 700000p00 kHz
L 30. Temp 1| [T1 ndR]

1 PK] 1 1109 dBm
MAXH Y 862[.491500p00 MHz
-20 VW’.“M W Temp—2 ET T TRt

A ol 53 dem
(»Nf 862|. 507200000 MHz

10

0 }

|

|

\
\-
\

|

30 o

\

PO

[ITC— |

L

--50

e

-60

Center 862.5 MHz 5 kHz/

Date: 10.JAN.2008 14:02:26

Span 50 kHz
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 866.5 MHz

® Ocpied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -49.33 dBm
Ref -40 dBm Att 10 dB SWT 560 ms 866.497900000 MHz
~40 Offbet 18|dB nde [TL] 20}o00 dB

1 BW 15| 600000p00 kHz
Temp 1| [T1 ndB}

| so 1

U WWY -68|26 dBm

L P 866|.491600p00 MH

VAXH DO 4= Hz
-—60: Temp T

\" emp—Z T 1
) 5 -68|46 dBm|LVL
7 866[.507200p00 MHz

. |

Center 866.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:12:15

Occupied Bandwidth measurement at the output
UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 866.5 MHz

® Ocpied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz 22.08 dBm
Ref 40 dBm Att 60 dB SWT 560 ms 866.501200000 MHz
40 Offset 18|dB ndB [Th] 20{00 dB
BW 15| 70000000 kHz
L 30 Temp 1| [T1 ndi]
2143 dBm
L P % 866[.491600p00 MHz
56|. 4¢
VAXHI ™ AMA K.
\=v} | Temp el a |
1109 dBm{LVL
866|.507300Pp00 MHz
10
%’l &2
Lo
10 / \
|20 J{ \\/m
|30 A_Lgan™M SRVA WA
ﬂ,vf” e " \)\4
|40, N
I-50
-60
Center 866.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:01:40
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Occupied Bandwidth measurement at the input
UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 868.5 MHz

® Ocpied BW “RBW 300 Hz  Marker 1 [T1 ]
VBW 1 kHz -48.60 dBm
Ref -40 dBm Att 10 dB SWT 560 ms 868.499300000 MHz
a0 OFfket 18|dB nde [Th1  20[00 dB
1 BW 15/.600000p00 kHz
| _s0. "V'X u Temp 1] [T1 ndf]

S N -68|32 dBm
e 868|.491600p00 MHz
--60- Femp BT

L o —68|a2 dem|LvL
868|.507200p00 MHz
L-70
| 80 / \
| o0 / \
100
110
120
130
140
Center 868.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:11:42

Occupied Bandwidth measurement at the output
UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz, 7MHZz filter
Input Frequency: 868.5 MHz

® Ocpied BW “RBW 300 Hz Marker 1 [T1 ]
VBW 1 kHz 20.26 dBm
Ref 40 dBm Att 60 dB SWT 560 ms 868.495300000 MHz
40 Offset 18|dB ndB [Th] 20{00 dB
BW 15| 70000000 kHz
L 30 Temp 1| [T1 ndh}
0[04 dBm
1 PK]
= L 868[.491600p00 MHz
20 v )

868|.507300Pp00 MHz
10

-0

e remp—2 TRt
// W"U m{\ -of54 dBm|LvL
{l

|
T |
M ek
o .
YU MM

--50

-60

Center 868.5 MHz 5 kHz/ Span 50 kHz

Date: 10.JAN.2008 14:03:05

Page 57 of 67



Nemko Canada Inc.

FCC ID: OIWCSRSMR893180

APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL
Specification: FCC Part 90

Clause 2-11-04/EAB/RF Out of Band Rejection

Plots showing the filter frequency response.

Test Conditions:

Sample Number: 1 Temperature: 23°C

Date: January 8, 2008 Humidity: 35 %

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results:

See Attached Plots.

Additional Observations:
Signal generator in sweep mode was connected to the input of the EUT. Sweep
frequency range was set wider than specified bandwidth. Spectrum was captured

at the input of the EUT and at the output of the EUT.
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Out of Band Rejection measurement at the input
UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz

“RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -66.65 dBm
Ref -10 dBm Att 10 dB SWT 10 ms 840.440000000 MHz
-10 Offket 18[dB Marker| 1 [T1
-66£82 dBm
| -20 ol 680000p00 mHZ |
Delta L [T1 ]
T 16 dB
i T TIPS SR YVYU 0 ISP PN 2}
AP 760000PGO
LVL
L-40
--50
--60
--70.
--80
-90.
—100-
110
Start 785 MHz 6 MHz/ Stop 845 MHz

Date: 9.JAN.2008 11:40:17

Out of Band Rejection measurement at the output
UL/DL: Uplink
Frequency band: 806 MHz — 824 MHz

“RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -16.27 dBm
Ref 40 dBm Att 60 dB SWT 5 ms 824 .700000000 MHz
40 Offset 18|dB Marker| 1 [T1

-16|07 dBm
L30. 05l 400000000 MH
Delta [L [T1 ]
1 PK] 4
MAXH| r/ —0p27 d8
20 TS 200000 00—
LVL

L10
o
F-10.
&munﬁqNAM@vﬂdﬂ¢~vAﬁ~ﬁA)4i M A AL AN A A
+-20.
-30.
-40.
--50.
-60
Start 790 MHz 5 MHz/ Stop 840 MHz

Date: 8.JAN.2008 15:40:12
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Nemko Canada Inc. APPENDIX A: TEST RESULTS

Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Out of Band Rejection measurement at the input
UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz

*RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -67.31 dBm
Ref -10 dBm Att 10 dB SWT 2.5 ms 905.300000000 MHz
-10 Offget 18|dB Marker| 1 [T1
-58136 dBm
F-20: al 750000000 MH A
Delta L [T1
L PK o t ; 96 dB
MAXH A A n N A -8|96
=30 1555000 OpPOO—Ht
LVL
L-a0.
--50.
1
|60 1
(--70
(--80
90
100
110
Start 885 MHz 2.5 MHz/ Stop 910 MHz

Date: 9.JAN.2008 11:37:12

Out of Band Rejection measurement at the output
UL/DL: Uplink
Frequency band: 896 MHz — 901 MHz

“RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz -16.84 dBm
Ref 39 dBm Att 60 dB SWT 2.5 ms 901.400000000 MHz

Offset 18|dB Marker| 1 [T1
-15{99 dBm

95 490000PO0HH
Delta [L [T1 ]

1 PK]
f N\ 2{00 dB
\ 5/.880000$00 MHz

|
|

e AR

(30

o
—

--30.

L-40.

--50.

-60

Start 890 MHz 1.5 MHz/ Stop 905 MHz

Date: 8.JAN.2008 15:20:16
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Out of Band Rejection measurement at the input
UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz

*RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -66.37 dBm
Ref -30 dBm Att 10 dB SWT 5 ms 830.260000000 MHz
-30 Offget 18|dB Marker| 1 [T1
-66192 dBm
L_40 09| 200000000 MH A
oA A A Ay Dekta~ A T1
2 PK] 1 —
MAXH of55 dB
50 O AGO00T OpPOO—Ht
LVL
--60.
Nmﬂ«$4hdh&y; Wl
L-70.
--80.
--90.
100
110
~120;
-130
Start 805 MHz 3 MHz/ Stop 835 MHz

Date: 10.JAN.2008 14:31:16

Out of Band Rejection measurement at the output
UL/DL: Uplink
Frequency band: 817 MHz - 824 MHz

“RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -27.11 dBm
Ref 30 dBm Att 50 dB SWT 2.5 ms 824.480000000 MHz
30 Offket 18|dB Marker| 1 [T1
v~ -26/03 dBm
20 16/ 520000000 MH
Delta [l [T1
1 PK| 1
-1/08 dB
MAXH
|10 -960000p00 MH
’ \ LVL
I { '
F-10 ’ \
I-20
RN »«x»w_u; &u«»~y¢MNWAWMAde
I-30
I-40
I-50
I-60
-70
Start 810 MHz 2 MHz/ Stop 830 MHz

Date: 10.JAN.2008 14:22:33
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Out of Band Rejection measurement at the input
UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz

*RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -67.43 dBm
Ref -10 dBm Att 10 dB SWT 5 ms 875.280000000 MHz
-10 Offget 18|dB Marker| 1 [T1
-66147 dBm
L_20. 44l 200000000 MH A
Delta L [T1
2 PK] eita [
[MAXH| AR AR A N o ,-0L97 dB
30 O A800POPOT T
LVL
t-40
t-50
L-60 s
M¢LW\J 3
N a2
(--70
(--80
-90.
-100:
110
Start 840 MHz 4 MHz/ Stop 880 MHz

Date: 9.JAN.2008 11:35:09

Out of Band Rejection measurement at the output
UL/DL: Downlink
Frequency band: 851 MHz - 869 MHz

“RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -16.01 dBm
Ref 40 dBm Att 60 dB SWT 5 ms 869.540000000 MHz
40 Offpet 18|dB Marker| 1 [T1
ﬂ ™ N n N . o -16{25 dBm
30. V"g@’? 460000000 urz |

Delta | [T1 ]
[MAXH Of24 dB
20 vau 0000PO0—MH

(10

-20

-30

t-40

-50

-60

Start 845 MHz 3 MHz/ Stop 875 MHz

Date: 8.JAN.2008 15:47:40
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Nemko Canada Inc. APPENDIX A: TEST RESULTS

Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Out of Band Rejection measurement at the input
UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz

“RBW 100 kHz Delta 1 [T1 ]

VBW 300 kHz -0.19 dB
Ref -10 dBm Att 10 dB SWT 2.5 ms 15.500000000 MHz
-10 Offget 18|dB Marker| 1 [T1
-66178 dBm
L_20. 29l 800000000 MH A
Marker| 2 [T1
L PK 66|97 dBI
MAXH A A A ~ —661 ¢ m
30 SAS|SO000 OPOC—HH
LVL

L-40

--50.

-70.

80

Start 925 MHz 2.5 MHz/ Stop 950 MHz

Date: 9.JAN.2008 11:30:24

Out of Band Rejection measurement at the output
UL/DL: Downlink
Frequency band: 935 MHz - 940 MHz

“RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -13.50 dBm
Ref 39 dBm Att 60 dB SWT 2.5 ms 940.500000000 MHz
Offset 18|dB Marker| 1 [T1
/\ » -16{ 68 dBm
30 934 500000p00 MH
Delta [l [T1
1 PK] L 1
3118 dB
=G [ 20
6[-000000p00 MHz
LvL
10 \
0]
10
I rawt sl 7] N YN W 1Y WERS POy WS
20
t--30.
L-40.
[-50.
| -60
Start 930 MHz 1.5 MHz/ Stop 945 MHz

Date: 8.JAN.2008 15:14:31
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Nemko Canada Inc. APPENDIX A: TEST RESULTS
Report Number: 99388 TRFWL
FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Out of Band Rejection measurement at the input

UL/DL: Downlink
Frequency band: 862 MHz — 869 MHz
*RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz -67.36 dBm
Ref -30 dBm Att 10 dB SWT 5 ms 875.200000000 MHz
-30 Offget 18 |dB Marker| 1 [T1
-67}(23 dBm
L_40 54| 200000000 MH A
A - Ralta T1 ]
LHEK -0}13 dB
MAXH
r-50 O QO00 OPOO— M
LvL
t-60.
Aosdna s STV N
t--70.
t--80.
-90
100
110
—-120:
-130
Start 850 MHz 3 MHz/ Stop 880 MHz

Date: 10.JAN.2008 14:28:58

Out of Band Rejection measurement at the output

UL/DL: Downlink
Frequency band: 862 MHz - 869 MHz

*RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -26.92 dBm
Ref 30 dBm Att 50 dB SWT 2.5 ms 869.480000000 MHz
30 Offket 18|dB /_\/W%WW Marker| 1 [T1

-27(17 dBm
[20. 61| 480000000 ez |
Delta L [T1 ]
V:E!Az: { 025 dB
|10 [-O00000D00MH
LvL

(0
-10
-20
-30
t-40
--50
-60
-70
Start 855 MHz 2 MHz/ Stop 875 MHz

Date: 10.JAN.2008 14:25:56
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APPENDIX B: SETUP PHOTOGRAPHS
Report Number: 99388 TRFWL
Specification: FCC Part 90

Nemko Canada Inc.

FCC ID: OIWCSRSMR893180

Appendix B: Setup Photographs

Spurious Emissions Setup:
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APPENDIX C: BLOCK DIAGRAM OF TEST SETUPS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Nemko Canada Inc.

Appendix C: Block Diagram of Test Setups

Test Site For Radiated Emissions

3 METERS

SEARCH ANTENNA

VARIABLE
SEARCH
HEIGHT (1 TO 4 m)

EUT

0.8 METER

NON-CONDUCTING
<<—— TURN-TABLE

%
TO TEST RECEIVER/SPECTRUM
ANALYZER

Conducted Emissions, Output power, Occupied Bandwidth and Out of
Band Rejection

EUT Uplink configuration

Mobhile Base

Spectrum

Analyzer
Y

Signal
Generator
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APPENDIX C: BLOCK DIAGRAM OF TEST SETUPS
Report Number: 99388 TRFWL

FCC ID: OIWCSRSMR893180 Specification: FCC Part 90

Nemko Canada Inc.

Conducted Emissions, Output power, Occupied Bandwidth and Out of
Band Rejection, continued

EUT Downlink configuration

Mohile Base

Spectrum

ﬁttenuatorl— Analyzer

——

Signal
Generator
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